%’o&g&‘a/ sssessmendt

Jm/mr[) o/’ Seclion 301(h) Permel c/{lﬂ(/(/l).(‘(lll'ﬂﬂd
/0/1 the Sandalion Disticels I/ Yoo 'P/My()ﬁ?o Cowen ly,
O, range %mm/y, and lhe %{/y (/ Yoo eﬂnyp/m, on
lhe ¢ ndangered Wa/r/mm'a PBrocen Felican

K & :
(: n :i EPA Reqlop 9
a - é, San Francisco
% & June 1983



ACKNOWLEDGEMENTS

We appreciate the cooperation of the Patuxent Wildlife Research Center in
releasing unpublished data on DDT and PCB residues in brown pelicans. In
addition, the cooperation of the permittees and the invaluable aid of the
researches listed in the bibliography is gratefully acknowledged. Finally,

we wish to thank Tom Kremer for editing, and Rhonda Spears and Ann Gleason
for typing the report.
[...]
LOG,q DDT EMISSIONS, kq v LOG, DDT EMISSIONS, kq y™

Figure 5. Relation between lengths of Southern California coastline bearing mussels contaminated by DDE
and corresponding 1oglo-transfomed sewage-borne mass emission rates for the same year. The two concen-
trations, in ppb dry weight, are: (a) 2100, and (b) 250. Taken from Mearns, 1982.



5. WASTEWATER DISCHARGE CHARACTERISTICS

5.1 County Sanitation Districts of Los Angeles County

The Los Angeles County Sanitation Districts Joint Water Pollution Control
Plant (JWPCP) 1is located in Carson, California near San Pedro Bay and the
Palos Verdes Peninsula. The service area for this treatment plant consists
of twenty-four sanitation districts in the urbanized Los Angeles Basin.

The districts extend south and west from the San Gabriel - mountain
foothills to the Palos Verdes Peninsula, bounded to the east by San
Bernardino and Orange Counties, to the west by the cities of Glendale

and Los Angeles and to the south by San Pedro Bay. These districts form
the network called the Joint Outfall System (JOS) which includes six
treatment plants and four submarine outfalls. The location and service

area are described in Figure 6.

There are two treatment subsystems in the JO0S: A coastal facility known

as the Joint Water Pollution Control Plant and five inland water renovation
and reclamation plants (WRP's). The five WRP's provide advanced secondary
treatment for approximately 23% of the total JOS flow. The treated
effluent from the WRP's is either reused or reclaimed. The JWPCP serves

as a terminus for this trunk sewer system and provides advanced primary

treatment for 77%Z of the total system flow.

-31-



The five WRP's consist of the Pomona Water Reclamation Plant, the Whittier
Narrows Water Reclamation Plant, the San Jose Creek Water Reclamation
Plant, the Los Coyotes Water Reclamation Plant and the Long Beach Water
Reclamation Plant. The treatment processes for the JOS plants and their

1979 design capacities are described in Table 4.

The undigested solids removed in these treatment processes are discharged
back to the trunk sewers and transported to the JWPCP for treatment and
disposal. It is estimated that 3,210 lbs/day of solids are contributed

to the JWPCP for each million gallons per day of upstream treatment.

The JWPCP was constructed in 1927 and began operation as an activated
sludge secondary plant in 1928. The plant was converted to a primary
plant and has operated as a primary or advanced primary treatment facility

since 1947.

In 1970 the system wag upgraded to an advanced primary plant by adding

the following to the primary treatment system: a system for adding polymer
to the primary sedimentation tanks, a system for treating flows generated
during digester cleaning operations, an upgraded and expanded solids
dewatering facility and a primary effluent screening system. All of the
above improvements were operating by 1977. A summary of the current

NPDES limitations for the JWPCP is given in Table 5.

_32..



Los

CALIFORNIA

Angeles
County
Los Angeles
County 34°
l T I oo'
[
®
2
N &
I —155'
Emm—-‘
‘ MILES o 3
% $
Y ‘%b g
\\ JOINT WATER o S
'\ %,
~ i} POLLUTION %, —150'
/| CONTROL PLANT z
PALOS =
3 VERDES
- . —14¢'
\ | n PENINSULA
WHITES POINT
N\
“a c, “Can/] - 20N
~ ‘o 7"‘4( N,
ls OCEAN
L L ] ! 330
25 118° 20 3 o' 40’

Figure 6 Location of the joint water Pollution control
pl:gtlind cou;ty sanitation districts OCean
outfalls. Taken from LACSD 1979 3 1=
cation. o1h) Appli



TABLE 4. Treatment Processes for the LACSD Joint Outfall System Plants

Plant

Pamona Water
Reclamation Plant

Whittier Narrows
Water Reclamation
Plant

San Jose Creek Water
Reclamaticn Plant

Los Coyotes Water
Reclamaticn Plant

Long Beach Water
Reclamation Plant

JWPCP

Type of Treatment
System

Activated Carbon

Dual-Media or Activated
Carbon Tertiary

Dual-Media or Activated
Carbon Tertiary
Dual-Media Tertiary
Dual-Media or Advanced
Filtration Method, to

Enhance Reuse

Advanced Primary

Flow, MGD Design
Capacity

10

15

62.5

37.5

25

385




TABLE 5
DISCHARGE REQUIREMENTS NPDES PERMIT CA0053813 - COUNTY SANITATION DISTRICTS
OF LOS ANGELES QOUNTY (JOINT WATER POLLUTION CONTROL PLANT)

NPDES EFFECTIVE DATE - 6/27/77
EXPIRATION DATE - 6/10/82

Based on a design flow of 385 MGD Effluent Limits for discharge
serial Nos: 001, 002, 003, 004, and 015.

DISCHARGE LIMITATIONS

30-DAY 7-DAY DAILY
COMPLIANCE DATE QONSTITUENT UNITS AVE AVE MAXIMUM
July 1, 1977* BODg 20°C mg/1 30 45 —

Kg/day 43,700 65,540 87,400
1bs/day 96,300 144,500 192,600

Suspended mg/1 30 45 _
Solids Kg/day 43,700 65,540 87,400
1bs/day 96,300 144,500 192,600

* The date for compliance has been extended by Regional Board Order #77-116.
Full compliance is to be achieved by January 31, 1985 and a report of com-
pliance is due February 15, 1985.

not to be
exceeded
more than
30-DAY 10% of the DAILY
TOMPLIANCE DATE (QONSTITUENT UNITS AVE time, MAXIMUM
July 1, 1978 Total mg/1 .002 .004 .006
identifiable Kg/day 2,91 5.83
chlorinated 1bs/day 6.42 12.8
hydrocarbons
July 1, 1978 B-15 - The concentration in marine sediments of sub-

stances listed in 'item A-3 (includes TICH) shall not
be significantly increased above that present under
natural conditions,

July 1, 1977 The final receiving water toxicity concentrations shall
not exceed .05 toxicity units,



The current JWPCP is an advanced primary treatment system and has a
design flow of 385 MGD. It consists of the following treatment processes:
bar screening, aerated grit removal, primary sedimentation with polymer
addition and anaerobic digestion of primary sludge and digested sludge
dewatering via centrifugation. The sludge from the treatment plant is
composted or hauled to a landfill for disposal. Because of the lack

of sludge dewatering facilities and disposal options some of the sludge

is dewatered with very inefficient equipment and a high solids centrate

is also mixed with the effluent and discharged to the ocean. The disposal
of LACSDs sludge was the subject of the Los Angeles/Orange County
Metropolitan Area (LA/OMA) Sludge Management Program EIS/EIR (U.S.E.P.A.,
1980c). As a result of the EIS/EIR, LACSD is currently designing facilities
to dehydrate and thermally process a portion of their sludge, with the

remainder being composted and landfilled.

The effluent from the JWPCP is pumped through two tunnels under the Palos
Verdes Hills to be discharged to the coast near Whites Point for ocean
disposal. The outfall consists of four different outfall pipes, one 60
inches in diameter, one 72 inch diameter pipe, one 90 inches in diameter

and one 120 inch diameter pipe.

The 60 inch diameter outfall pipe was constructed in 1937. It is 5,000
feet long and discharges at a depth of 110 feet. The diffuser consists of
42 outlet ports drilled into the pipe for 384 feet of the length. This

outfall is used for emergency purposes only.

-33-



The 72 inch diameter outfall was constructed in 1947. The diffuser is
located 6800 feet offshore at a depth of 165 feet. In 1953 a 648 foot
wye shaped diffuser was added to this outfall. It is currently used only

during peak flow periods at the plant.

The 90 inch pipe was added in 1956 and is located at 33°42'82"N latitude
and 118°29'14"W longitude. The diffuser is a 2,400 foot wye shaped
structure with 100 ports. Each port is 6.5 to 7.5 inches in diameter.
It currently discharges 8,000 feet offshore at a 210 foot depth. This

outfall has been used continuously since 1956.

The 120 inch outfall pipe was constructed in 1965 and is located 33°41'52"
N latitude and 118°19'27"W longitude. This diffuser i1s a 4,400 foot
ellshaped diffuser with one leg parallel to shore. There are 740 discharge
ports on the diffuser, each one 1s 2-3 inches in diameter. The discharge

takes place 12,000 feet offshore at a depth of 190 feet.

Full secondary treatment at the Joint Water Pollution Control plant would
be necessary to meet the current NPDES permit requirements described in
Table 5. The LACSD had originally planned to reach full secondary
treatment at the JWPCP via a series of three 100 MGD modules called stages
I, II and III. Full secondary treatment at the JWPCP would be provided
with the completion of stage III. Stage III has a design capacity flow of
300 MGD with an additional 150 MGD of wastewater treated and reclaimed

at the ,upstream reuse and reclamation treatment plants. Stage III would

34—



provide secondary levels of treatment via the activated sludge process
followed by secondary clarification. The waste activated sludge would
be treated via dissolved air floatation, anaerobic digestion, dewatering

and final disposal.

The LACSD is currently requesting a variance from the secondary treatment
requirements of the Clean Water Act pursuant to section 301(h). The
treatment facilities proposed in the 30l(h) permit application would
essentially be those facilities planned for stages I and II. This proposal
would provide secondary treatment for 200 MGD and advanced primary treatment
for 100 MGD. Thus, the total design discharge would be 300 MGD rather

than the current limit of 385 MGD. The remaining wastewater flow would

be treated and reclaimed upstream of the JWPCP.

Stages I and II have been under construction at the JWPCP since 1977

and are scheduled to be completed this year. Secondary treatment would
consist of activated sludge followed by secondary clarification. Waste
activated sludge will be treated via dissolved air floatation and anaerobic
digestion. The facilitles needed for handling the sludge generated by

the operation of these two stages are not complete. Centrifuges for
dewatering waste activated sludge and primary digested sludge are planned

to be operational in 1985. The LACSD will be unable to provide ultimate
sludge disposal until 1987 when the sludge handling alternative is scheduled

to be on line.

~35-



The proposed 301(h) discharge limits for the JWPCP are summarized in
Table 6. Table 7 summarizes the influent and effluent characteristics

at the JWPCP since 1971.

There have been two approaches used by the LACSD to reduce the total
pollutant mass discharged from the JWPCP: improved treatment efficiency
and the control of pollutant volumes at their sources. With respect to
the latter, the County Sanitation Districts adopted a Wastewater Ordinance
on April 1, 1972 and amended it July 1, 1975 and July 1, 1980 in order

to regulate sewer construction, sewer use and industrial wastewater
discharges, pursuant to the responsibilities and authorities delegated to

the Districts under Section 4766 of the California Health and Safety Code.

Section 102 of the Districts Wastewater Ordinance regulates among other
things the quantity and quality of discharged wastes and the degree of
waste pretreatment required. Section 103 states that wastes that will
cause certain detrimental effects in the sewerage system will be prohibited.
Section 406 of the ordinance lists the specific wastes which are prohibited
due to their detrimental effects on the sewerage system. No specific
numerical limits are given for these wastes in the ordinance; however,
specific numerical limits are given in the Districts' Phase I Source
Control Document, adopted in 1975. Industrial users of the sewerage

system are required to comply with these Phase I standards through
Industrial Wastewater Discharge Permit requirements. The first compliance
date was set for January l, 1977 for all Phase I limits. The Phase I

limit on industrial users for total identifiable chlorinated hydrocarbons

is "essentially none.”

-36-



TABLE 6

County Sanitation Districts of Los Angeles County - JWPCP discharge
limits (fram the Tentative Decision Document for the LACSD 301(h)
waiver, November 30, 1981).

Based on a flow rate of 300 million gallons per day

Effluent Characteristics Discharge Limitations
Units
BOD mg/1 90
kg/day 102,000
lbs/day 225,000
SS mg/1 90
kg/day 102,000
1lbs/day 225,000

pH 6-9




TABLE 7
JWPCP - Influent And Effluent Characteristics

Suspended Solids BOD 2 Total poT 5,11 pCcB °,6 TICH 5,6

Flow Rate mg/1 2 mg/1 ug/1 ug/1 ug/1
Year MmeD 1 Influent Effluent Influent Effluent Influent Effluent Influent Effluent Influent Effluent
1970 371 -— -_— -_— _— —_— _— _— _— - -
1971 372 3973 325 3843 328 33.7 43.9 19.0 10.1 54 54
1972 351 416 293 319 307 14.8 13.4 9,28 7.6 25 22
1973 359 518 289 357 244 7.30 7.5211 4.82 2.67 12 10
1974 347 460 276 314 213 3.95 3.05 21.9 12.5 20 15
1975 342 484 278 302 209 1.67 2.17 3.94 2.73 5 5
1976 353 424 282 306 229 2.03 1.79 2.37 2.34 4 4
1977 330 463 220 334 220 2.12 1.58 2.70 1.81 4 3
1978 345 448 219 324 204 <2.807 <2.067 1.707 <1.097 <4.677 <3.28
1979 367 435 195 322 204 2.147 <1.387 0.917 0.697 2.897  <2.19
1980 374 442 176 335 208 1.667 1.057 0.837 0.657 3.037 1.91
1981 364 442 167 322 202 1.548 0.837 0.967 0.547 4.098 2
1982 363 4444 1604 3234 205 0.899 0.529 0.529 0.339 1.539 2
1 Anrual mean of the average daily flows.
2 aAnmial mean.
3 Average of 6 mo. worth of data.
’; Average of 8 mos. worth of data.

10

11

Fran Concentrations of Mass Flow Rates of Trace Constituents in the Joint Outfall System 1971-1976

Noman Ackerman Project Engineer Monitoring Section — County Sanitation Districts of Los Angeles

Annual Mean Value.

PCB data for JWPCP prior to Jamuary 1975 are of questionable acauracy and probably should be disregarded, as should
the PCB fraction of the TICH data. Prior to 1975, questionable chramatographic peak were reported as either inter-
ference or PCBs, based on technician judgement. An improved analytical procedure was adopted in 1975 which resolved
the problem of interference. For further dicussion, see the LACSD report entitled, Control of Plychlorinated
Bihpenyls in the Sanitation Districts of Los Angeles County by Choog-Hee Rhee.

Water Quality Characteristics - Statistical Summary of 1980 Joint Water Pollution Control Plant - CSDLA Report No.
WOCB02,

1981 Monitoring Results - JWPCP -~ Chlorinated Hydeocarbons - Chlorinated Hydrocarbon Monitoring Program - Annual
Mean Values.

JWPCP Chlorinated Hydrocarbon Monitoring Program - Raw Influent and Final Effluent August 3, 1982 - Annual mean
values.,

Effluent samples are taken 100 yards downstream fram the effluent pump station. Effluent has had two minutes of
sampling.

Analytical error is resposible where values for effluent concentration exceed influent concentration.




During the past a number of improvements were made to the JWPCP to reduce
the mass emissions of suspended solids. TICH emissions have, however
declined to a greater extent than the suspended solids. This is likely
due to a combination of factors including source control, a gradual
flushing of residues from the sewer trunk lines, and restrictions on the
use of DDT and PCBs. Improved removal efficiency with respect to BOD and
suspended solids is anticipated with the planned treatment facilities and
further removal of DDT and PCBs can be expected as this improved treatment

efficiency is provided.

It is anticipated that increased removal of PCBs will take place in the
upgraded facilities because PCB removal efficiency through a wastewater
treatment system is reported to be comparable but slightly less than the
corresponding removal efficiencies for susupended solids and BOD (U.S.E.P.A.,
1977¢). DDT behaves similarly in the aquatic environment and therefore

is also expected to be comparable (U.S.E.P.A., 1979). Table 8 summarizes

the present and estimated removal efficiencies tor the JWPCP under existing
conditions, under partial secondary treatment as proposed in the 301(h)

]
application, and under full secondary treatment.

Using these estimated removal efficiencies, the mass emission rates are
predicted in Table 9. It is important to note, however, that the projected
removal efficiences given in Table 9 would not be achieved until alternatives

to the ocean disposal of sludge are implemented.

=37~



TABLE 8. Existing and Estimated Overall Removal Efficiencies
LACSD Joint Water Pollution Control Plant

301(h)
Parameter Existing Advanced Primary Partial Secondary Full Secondary
Treatmentl Treatment Treatment
% % %

BOD 40 763 943

SS 55 843 963

DDT 33 654 81.5 + 4.52

FCB 33 654 81.5 + 4.52

TICH 33 654 81.5 + 4.52

1. Estimated fram 1977-1982 data obtained fram Table 7.

2. U.S. Environmental Protection Agency. 1977. PCB Removal in Publicly-Owned
Treatment Works. Criteria and Standards Division, Office of Water Planning and
Strategy, EPA Report No. EPA-440/5-7-77.

3. County Sanitation Districts of Los Angeles County. 1979, Joint Water Pollution
Control Plant Application for Modification of Secondary Treatment Requirements
for Publicly Owned Treatment Works Which Discharge into Marine Waters; Volume 3,
Part F, pg. Axx-1.

4, Assumes 200 MGD at 81.5% removal (see #2 above) and 100 MGD at 33% removal (see

#1 above).




TABLE 9 - JWPCP Current and Projected Mass Emission Rates
lbs/day (kg/day)

Parameter

Flow MGD

BOD-30 day
Avg.

TSS-30 day
Avg.

TICH

Total DDT

Total PCB

Current NPDES
Effluent Limits

385

96,300
(43,681)

96,300
(43,681)

6.42
(2.91)

N/A

N/A

1 see table 7 for ooncentrations and flow rates.

Existing Treatment 1 301(h) Partial
(advanced primary)

363

620,621
(281,513)

484,387
(219,717)

6.05
(2.74)

1.57
(0.71)

(0.41)

2° (200 MGD 2°)

300

217,3732
(98,600)

224,1792
(101,687)

1.343
(0.61)

0.783
(0.35)

0.463
(0.21)

Full 2°
(300 MGD 2°
treatment)

300

48,4884
(21,994)

36,2284
(16,433)

0.693
(0.31)

0.403
(0.18)

0.233
(0.11)

2 The mass emissions were developed using LACSD projections based on influent
BOD concentrations of approximately 375 mg/l1 and an influent suspended solids
ooncentraion of approximately 560 mg/l.

3 The mass emissions for TICH, DDT and PCB were obtained by using the current
influent concentration and projected flow rate of 300 MGD.

4 The mass emissions have been calculated using the existing influent BOD and TSS

concentrations and the projected flow rate.




5.2 The City of Los Angeles Hyperion Treatment Plant

The City of Los Angeles sewerage service area encompasses approximately
600 square miles which includes most of the City of Los Angeles (Figure 7).
The major wastewater treatment facility is the Hyperion Treatment Plant.
The City also operates the Los Angeles-Glendale Water Reclamation Plant
located in Griffith Park and the Terminal Island Treatment Plant located
on Terminal Island. The CLA is currently constructing the Tillman Water
Reclamation Plant in the San Fernando Valley. The solids handling
facilities for the Glendale and Tillman Water Reclamation Plants will be

provided for at the Hyperion Treatment Plant.

The City first started discharging wastewaters into Santa Monica Bay at
Hyperion in 1894. 1In 1925 a new submarine outfall was extended into the
ocean for one mile and a screening plant was built at Hyperion. " The
plant was first upgraded to a secondary treatment facility in 1950.

A twelve foot diameter one mile outfall was also constructed at this
time. In 1955 the existing plant was expanded to a capacity of 420 MGD.
A five mile effluent outfall and a seven mile digested sludge outfall

were also constructed but not placed into operation until 1961.
The existing Hyperion sewage treatment facility (HTP) basically consists

of pretreatment, primary and secondary treatment, sludge treatment and

then discharge to Santa Monica Bay. Primary treatment consists of bar

-38-



SERVICE AREA BOUNOARIE

BURBANK WATER

HYPERION SERVICE AREA

RECLAMATION PLANT AL

Lﬂ' ANGELES - CL!IOALI WATER

TAREAS POTENTIALLY]
‘| TRIBUTARY BY >
27 SRAVITY FLOW t

»]LOS ANC(LI’;G:(NDMJ

RP SERVI
- —— g-,rp?—'
% "3{2" —J—# ;
o I“l ‘-_‘5{
t i : ;

RECLAMATION PLANT

=5 i e
" ‘ (il \
-
2
E P~
b
F
e
A . g BB
A L
o8 %
I

s ¥
-
o e a Bl
i d 144 1
HYPERION TREATMENT
PLANT
©
(g}
| 2
2

PLANNING AND SERVICE AREAS
e

’n’

ERMINAL ISLAND TREAT, v
SERVIEE AREA A TMENT

b |

{

{' e
'

LR LA

RMINAL 1SL
TREATMENT PLANT|




screening grit removal and primary sedimentation. Secondary treatment
i8 accomplished by means of the conventional activated sludge process
followed by sedimentation. Currently all wastewater receives primary
treatment and about one-third of the primary treated wastewater receives

gecondary treatment.

The settled solids, grease and other floatable material is conveyed to

the plants sludge digestion and treatment facility. All of the sludge
from primary treatment and one half of the sludge from secondary treatment
is anaerobically digested. The remainder of the secondary sludge 1is
aerobically digested. After screening the sludge is mixed with secondary

effluent and discharged to Santa Monica Bay.

The HTP has three ocean outfalls. The one-mile long, twelve foot diameter
line is now maintained for emergencies only. It is a gravity line having
eight discharge ports at a depth of 45 feet. The primary and secondary
treated effluent is discharged through the five-mile long 12 foot diameter
outfall. The discharge point is identified as latitude 33 degrees 54
minutes 45 seconds N, longitude 118 degrees 31 minutes 15 seconds W.

The ocutlet of this five-mile outfall consists of two identical 4,000

foot long diffuser legs.

The diluted digested sludge 1s discharged through the seven—-mile long 20
inch diameter outfall. The discharge point is described as latitude 33
degrees 55 minutes 35 seconds N, longitude 118 degrees 33 minutes 15
seconds W., and takes place at a depth of 320 feet. The permitted

effluent limitations for these discharge points is described in Table 10.

-39-



TABLE 10
Discharge Permit Requirements

City of Los Angeles-Hyperion Wastewater Treatment Plant
EPA NPDES Permit No. CA 01009991; California Regional Water Quality
Control Board Los Angeles Region Order no 75-100.

Effective Date: lSeptember 17, 1975
Expiration Date: December 17, 1979 - California Regional Water
Quality Control Board Los Angeles Region-Order No. 77-84

FOR DISCHARGE SERIAL NUMBER 001 - (1 mile outfall) based on a design
capacity of 100 MGD
Discharge Limitations

30-Day 7-Day Daily
Parameter Units Average Average Maximum
BOD, 20°¢? lbs/day 25,000 37,500 50,000
mg/1l 30 45 -—

Suspended lbs/day 25,000 37,500 50,000

Solids mg/1l 30 45 -——
pH range 6.5-9.0
Total 3

Identifiable mg/1 0.002 0.004
Chlorinated

Hydrocarbons

(Based on a

design capacity

of 420 MGD effluent

From the discharge of 001 and 002)

1
The conditions cof an expired permit continue in force under 5 USC
section 558(c), Administrative Procedures Act, until the effective
date of a new permit if 1) the permittee has submitted a complete
application for a new permit and 2) the EPA does not issue a new
permit on or before the expiration date of the previous permit.

The arithmetic mean of the BODS and suspended solids values, by
weight, for effluent samples collected in a period of 30 con-
secutive calendar days shall not exceed 15 percent of the arith-
metic mean of the values, by weight, for influent samples collected
at approximately the same times during the same period.

Compliance date July 15, 1978.



TABLE 10 (continued)

Discharge Permit Requirements
EPA NPDES Permit No. CA0109991 '
City of Los Angeles~-Hyperion Water Pollution Control Plant

Discharge Serial Nos. 002 and 003

Effective Date: October 19, 1982
Expiration Date: July 31, 1985 tor 002 and July 1, 1985 for 003

Discharge Serial No. 002 (5-mile outfall) - Based on a design capacity
of 420 MGD
Discharge Limitations
Effluent 30-Day 7-Day Instantaneous
Characteristics Units Average Average Maximum
BODs 20°C 1bs/day 648,000 788,000 —-
mg/1 185 225 290
Suspended
Solids lbs/day 280,000 350,000 ——
mg/l 80 100 170
pH range 6.0 std. units - 9 standard units

Discharge Limitations

6 mo. Daily Instantaneous
Units Avg. Max. Maximum
Total
Identifiable
Chlorinated
Hydrocarbons lbs/day 11 14 -———
mg/1 0.003 0.004 0.01

Discharge Serial No. 003 - (7-mile outfall)

Discharge Limitations

30-Day Daily
Units Ave, Max.
Total
Identifiable ___
Chlorinated lbs/day 0.1 0.2
Hydrocarbons mg/1l 0.002 0.004
Total lbs/day 900,000 1,350,000

Solids mg/1l 18,000



The treatment system as it has been proposed in the 301(h) application
will consist of: a) the existing primary treatment system plus four new
primary sedimentation tanks; b) the existing activated sludge secondary
treatment system upgraded to handle 150 MGD of primary effluent instead

of 100 MGD; c) the existing secondary sedimentation system plus ten new
secondary clarifiers; d) all necessary appurtenances and channels;

e) the existing effluent pumping plant and outfall system. All of the
waste activated sludge from this system would be thickened and anaerobically
digested, either separately or in combination with the primary sludge.
Since the 301(h) modified permit will include a schedule for discontinuing
the ocean discharge of sludge, the digested primary sludge and waste
activated sludge will be mechanically dewatered and then dehydrated.

The dehydrated sludge 1s to be used for energy recovery (U.S.E.P.A.,

1980c¢).

The 301(h) discharge limitations which have been proposed are described

QP Table 1ll. The application for a varlance from secondary treatment
requirements is only being sought for the effluent discharge line number 002
(5-mile outfall). The sludge discharge line, 003, currently must meet

the NPDES permit limits shown in Table 10. In addition, the City of Los
Angeles 1s required to cease the discharge of sludge by July 1, 1985

under consent decree No. CV-77-3047 as amended April, 1982 (see Section 6.1).
The emergency outfall, 00l, will remain subject to the current NPDES

limitations.

=40~



Table 11

City of Los Angeles-Hyperion Waste Water Treatment Plant discharge limits
for discharges serial number 002. (Fram the Tentative Decision for the
CLA Hyperion POIW) 301(h) waiver, November 30, 1981.

Based on a flow rate of 350 million gallons per day

Effluent Characteristics Discharge limitations
BOD 125 mg/1
TSS 68 mg/1

pH 6-9




The conversion of the HTP to a full secondary treatment facility would
involve upgrading the existing secondary activated sludge system to a

high rate oxygen activated sludge system. The remaining portions of the
treatment gystem would remain the same as they are currently but would
have to be upgraded to increase the total plant efficiency. Sludge
handling for the Hyperion plant with full secondary treatment would be

an expanded version of the energy recovery facilities designed for partial

secondary treatment under 301(h).

The 1981 data in Table 12 shows that the TICH limit of .003 mg/l from the
discharge serial number 002 was being met. More recent discharge monitoring
reports indicate that the October and November 1982 TICH discharge
concentrations were 0.0001 mg/1 and 0.00013 mg/l respectively in the

effluent (City of L.A., 1982).

As with Los Angeles County, improved treatment efficiency should result
in greater removal of chlorinated hydrocarbons. In addition, since the
City of Los Angeles began their industrial pretreatment program in 1975
significant reduction in chlorinated hydrocarbons in the influent to the
sewage treatment plant have been evident. The control of the influent

should continue to play a significant role in the effluent quality.

The estimated removal efficiencies assoclated with the planned improvements

at the Hyperion treatment plant are shown in Table 13. These are based

on the effluent discharge only and do not conslider the sludge discharge.

4]~



It is assumed that the influent concentration for BOD, SS, DDT and PCB
will remain at the current levels. The predicted removal percentages

for TICH, DDT and PCB are based on a flow weighted average of primary

and secondary removal through the Hyperion facility for the 301(h) waiver

treatment level.

Estimates of the mass emissions for present, 301(h), and secondary
treatment levels are summarized in Table l4. The estimates project a
future decrease in the mass emissions with improved treatment facilities.
Table 14 does not include statistics for the sludge outfall, but further
emission reductions would be realized upon cessation of the sludge

discharge.

-4 2=



TABLE 12
bischarge Characteristics
City of Los Angeles - liyperion Wastewater Treatment Plant

Flow Rate Suspended 5011ds popo “Total porle2.4 Total pepled 4
MLD ny/1 mg/2 ug/1 ug/1

Yiear OuLfall tNwbers Intl, Eff1. Infl. _ EEfl. Tnfl. Eff). Infl. Ef£1,

1 002 0n3 001 002 603 001 002 401 @02 003 G601 002 o003
19710 — 381 4.87 281 8.0 73 8700 245 60119 -— — 0.66 5.5 ~—  0.35 135
197) - 337 4.69 273 7.0 78 8000 26) B8.0116 -— — D0.10 2,38 — ~— 0.95 38.5
1972 —- 330 4.62 285 10.0 80 8600 256 8.0 97 — — (.39 6.75 —- —_— —— -
3973 --- 339 4,82 257 9.0 B} BS0D 245 9.0 98 1,59 -— 0.66 3.94 2,40 -~— 2,00 25.4
1974 — 338 4.70 262 8.0 €3 8400 258 10.0 121 0.89 —— 0.72 2.55 0.44 — 0.36 3.3
1975 4.96 335 4.29 269 34.0 110 9200 249 30.0 121 0.93 0.04 0.88 3.13 0,89 0,04 1.57 3.4
1976 <1 359 4.10 274 4.0 77 9900 253 7.0 12?7 1.26 ©0.29 1.35 7.05 1,29 2,15 3.30 36.0
197/ 0.17 319 4.60 290 6.0 61 910D 300 10.0 146 0,03 0.04 0.18 1.39 1.45 3.70 2.07 17.6
1978 0.26 311 4.60 262 4.0 66 8400 285 7.0 148 0,24 0.09 0.18 2.15 1,31 0.99 1.07 9.4
1979 0,76 349 4.79 259 4.0 75 7500 259 9.0144 O0.14 0.08 0.)8 0.89 1.25 0.61 0.60 9.3
1980 2.8 363 4.84 252 11.0 77 7200 281 1.0158 0.03 0.10 0.08 1.04 0.24 0.25 0.66 6.5
1981 0.02 369 4.70 249 17.0 77 7100 286 42.0 169 0.08 O.03 0.06 0.58 0,92 0.44 0.7 3.1

1 Analyses porformed in liyperion efrluent dischargyes Serial Nos, 001 (l-mile) 002 (5-mile) and 003 (7-mile)

cuvering the period 1970 through 1981, Analyses previous to 1973 were performed by four separate laboratories
and KO resulls were especially subject to large fluctuations.

2 oral DOP is interpreted to mean the sum total of the isamers of DOT and 1ts related campounds, as follows:
ot IYF, pp'NOT, op'NND, pp'LOY, op'DDE and pp'DDE.

3 s analyses included Aroclor 1242 only in 1970; 1242, 1254, and 1260 in 1971; 1242 only in 1972 through 1975; and
1242 and 1254 since January of 1976, 1herefore best results are 1976 onward.

1iatt of detectibility tor each isamwr of DOT is 0.02 ug/ls for PCH isamor 0.1 ug/l for discharge serial numbera
00}, 002 and raw 1nfluent, Limit of detectibility tor each isamer of DOT i3 0.2 ug/l and for PCBs 1.0 ug/l for
dischanje serval number 003 (7-mile cutfall),

ata gencrated hy the L.A. City Hyperion laboratory - contained in ths annual reports submtiied to the Statve ot
California wjional Water Quality Control Board, Los Angeles Region. The concentrations measured tor discharge
sergal 003 are total solids, rather than suspernded solids.,

Analylical error 1s responsible where eftluent concentration exceeds the influent concentration.

Intl,

b 0D b b b ) N )
.
S YD NO N

1
Effl.

i
— 3]
¢.5 1.4
1.9 6.1
2.9 5.4
3.9 2.4
1.3 1.4
0.8 0.9
0.4 0.8
0.6 0.8

u—t-BAN w

- 0O W [ X™] [~
L] . LI ] [ L

O BTN =N

.




TABLE 13

Existing and Estimated Overall Removal Efficiencies - Hyperion
Wastewater Treatment Plant

Existing Avanced Primary Partial Secondary Treatment Full Secondary
Treatment (%) (150 MGD Secondary) 301(h) (%) Treatment (%)
BOD 407 562 854
Ss 697 756 854
TICH. 30l 525 81.5 + 4.53
DDT 301 525 81.5 + 4.53
FCB 301 525 81.5 + 4.53

1 A removal efficiency assumed.

2 peveloped fram the current influent BOD concentration and the BOD effluent
limittation in Table 10.

3 PCB's Removal in Publicly - Owned Treatment Works - Criteria and Standards
Division, U.S. EPA July 19, 1977, EPA 440/5-77-017.

4 Epa full secondary definition, 40 CFR . Part 133.

5 The estimates for TICH, DDT and PCB removal efficiency are based on weighted
averages of primary and secondary removal. Assumes 150 MGD at 81.5% removal
and 200 MGD at 30% removal.

6 Water Quality Control Plan for Ocean Water of California - Adopted and
effective 1978 - State of California, State Water Resources Control Board.

7 peveloped from the 1981 discharge characteristics for discharge serial number
002.




TABLE 14. Hyperion Wastewater Treatment Plant
Current and Projected Mass Emission Rates
lbs/day (kg/day)

301(h)1 Full 2°2
Parameter Current NPDES Existing Treatment Treatment Treatment
Effluent Limits (100 MGD 2°) (150 MGD 2°) (350 MGD 2°)
Flow 420 369 350 350
BOD-30 day 648,000 520,090 367,326 125,225
Avg. (293,932) (236,069) (166.619) (56,802)
SS-30 day 280,000 236,069 181,707 109,024
Avg. (127,008) (107,487) (82,422) (49,453)
TICH 14.0 2.46 1.40 0.44
(6.35) (1.12) (0.64) (0.20)
DOT N/A 0.18 0.11 0.04
(.083) (0.05) (0.02)
PCB N/A 2.33 1.28 0.40
(1.06) (0.58) (0.18)

1 plow rate per 301(h) application.
were used.

2 1nfluent concentrations used are current influent oconcentrations.

The current influent concentrations




5.3 County Sanitation Districts of Orange County

The County Sanitation Districts of Orange County (CSDOC) serve an area
of approximately 200,000 acres and a population of approximately 1.6
million in northeastern Orange County. The service area is divided up
into seven individual districts which collectively operate separate
interceptor sewers and pump stations. The exlsting sewerage facilities
consist of 500 miles of major interceptor sewers 30 pump stations and
two large regional treatment plants which collect and treat the sewage
from some 23 cities and unincorporated areas. The two regional treatment
facilities are known as Plant No. 1 and Plant No. 2. Plant No. 1l 1is
located in Fountain Valley California and Plant No. 2 is located in
Huntington Beach, California., Figure 8 is a map depilcting the service

area.

The concept of an Orange County Sanitation District Joint Outfall system
began in 1921. Construction of trunk sewers, a screening plant and an
ocean outfall was started in 1923 and placed into operation in the spring
of 1924. The ocean outfall was extended in 1927 to a distance of 3,000

feet into the ocean.

A primary treatment plant was constructed in 1941 in Fountain Valley and
served a population of 103,000 people. Some of these facilities are
still Iin existence as part of Plant No. l. In 1951 a second primary

treatment facility, Plant No. 2, was constructed in Huntington Beach.

43~



This plant had a design flow capacity of 18 MGD and included a new 7,000
foot long outfall, 78 inches in diameter. This outfall replaced the

3,000 foot outfall constructed in 1927 and discharged the combined effluents
from the two primary treatment plants. In 1963 Plant No. 1 was expanded

to a 15 MGD trickling filter secondary treatment plant. In 1973 an

additional 46 MGD of secondary activated sludge treatment was added.

Plant No. 1 presently treats 60 MGD. Influent flow to Plant No. 1 enters
the headworks and passes through mechanically cleaned bar screens, aerated
grit chambers and primary sedimentation basins. Twenty million gallons
per day of this primary effluent is treated by the trickling filter
process. The remaining primary effluent flows to an activated sludge
plant along with a portion of the effluent from the trickling filter
plant. The effluent from the activated sludge process is then settled

in secondary clarifiers. Final effluent from Plant No. 1 18 transported
to Plant No. £ or diverted to the Orange County Water Districts Factory

"21" for tertiary wastewater treatment and ground water injection.

Waste Activated sludge from Plant No. 1 is thickened in air floatation
thickeners. Thickened sludge is then pumped to anaerobic digesters and
digested. Digested primary sludge 1s presently dewatered by centrifugation
and disposed of via truck hauling to a composting facility. Centrate

from the certrifugation of sludge flows to Plant No. 4. Belt presses

will be used for dewatering digested sludge beginning sometime in January

of 1983.

-4 4=



SAN BERNARDINOG
COUNTY

e—)

INDICATES PROJECT AREAS

h SAN DIEBOD
c‘ € Sakn CLleEnT( K
INDICATES SERVICE AREA 4

tre . QAfCON 1
..'_L" '-BA.S-_i

: 0

VICINITY MAP

- o~ =
[l —— X "1

LOCATION MAP ~ ORANGE COUNTY
Figure 8

TAKEN FROM CSDOC 301 (h) App.




Plant No. 2 is a 160 MGD average flow primary treatment facility.
Wastewater treatment at Plant No. 2 consists of mechanical bar screens

and primary sedimentation. New secondary treatment facilities, utilizing
the pure oxygen activated sludge process, are currently under construction.
This new secondary treatment facility will treat 75 MGD of the primary

effluent and i{s expected to start up in mid-1983.

Raw sludge from the primary settling basins is collected and piped to

the anaerobic dipesters. Digested sludge is dewatered via belt presses.
It is then composted and hauled to a landfill. EPA and the State are
currently developing a joint EIS/EIR on the Facilities Plan for the
ultimate sludge management program. Several alternatives including co-
combustion, landfill, and composting are being examined. Figure 9
summarizes the treatment scheme for both Plant No. 1 and Plant No. <.

The combined effluent from Plant No. 1 and Plant No. 2 {8 then discharged

to the Pacific Ocean.

CSDOC has three possible discharge points. The primary point, discharge
serial number 001, extends 23,800 feet offshore of the mouth of the

Santa Ana River. Discharge number 001 is a 120 inch diameter outfall

with a 6000 foot diffuser. Discharge serial number 002 is an emergency
discharge point and extends 7,200 feet offshore of the mouth of the

Santa Ana River. Discharge 002 is a 78 inch diameter outfall with a 1,000
foot diffuser. Discharge serial number 003 is also an emergency discharge
point discharging to the Santa Ana River (00l and 002 are regarded as

dischargers to the Pacific Ocean).

-45-



In 1977 the CSDOC was issued an NPDES discharge permit jointly by the
California Regional Water Quality Control Board, Santa Ana Region and

the United States Environmental Protection Agency, Region 9. The permit

is summarized in Table 15. The Federal secondary limitations of 30 mg/1

of suspended solids and 30 mg/l of biochemical oxygen demand were lncorporated
into the permit. California's Ocean Plan limitations on toxic materials

were also incorporated in this permit.

The secondary treatment levels were to be accomplished by July 1, 1977 as
mandated by PL 92-500. Because this deadline could not be met, the state
and the EPA agreed upon an enforcement compliance schedule. The new

compliance dates are also given in Table 15.

The CSDOC is also requesting a variance from these secondary treatment
requirements of the Clean Water Act pursuant to Section 30l(h). The
treatment facilities proposed in the 301(h) application for Plant No. 1
and No. Z are essentially the same as those described for the existing
facilities but include the addition of 75 MGD of pure oxygen activated
sludge treatment at Plant No. 2, scheduled to begin operation in 1983.
The CSDOC based the application for modification of secondary treatment
requirements on an effluent flow of 227 MGD (annual average). The draft
301(h) permit is summarized in Table 16 for the discharge from Plant No.

1 and Plant No. 2.

Full secondary treatment at Plant No. 1 and Plant No. . was planned and

described in the 1979 facilities plan for the CSDOC. The total treatment

capacity for both Plants No. 1 and No. 2 for the year Z000 was described

~46=



WMFLUENTY
wABTEWATER

INFLUENT

SINVCIURE

PREGINLORINATION

ony
CHAMDEND

OAR
0cAEEND

ELRI0 AVENUK
PUMP BYATION [

™MFLUENY
WABTEWATER

FRLVERD

—1 | aLLoaE

AERATION

LK 2N N J

s/

70 oCwd
WATER FACVYORY 29 ‘

—

LANDFAL GLUDGE DIBPODAL LL_‘I
[ N ]

'nluAl\'
DABHO BIOGD'GR OAD
ANA[NOD'O
DOOECI(HBC ODAF
PRIMARY QLUOGE THICKENED SLUOGE
CENTRFUQES
POLYMER

CSDOC RECLAMATION PLANT NO.1

PLANT NO.{ EFPLUENTY

120° OCEAN
e QUTFALL

OUTIPALL BOOATER
PUNP BYAVION

oy

o
BCRECNINGS LANDIFRL

Y0 LAnOTRL
CUENTAATE
PAICHLOMINATION a7
CHAMBDENS
PAR
OCREEND

armit 0
LANDFIL

OCREENINGS YO
LAMOFRL

PRLTYRAYE OR CENTAATE

AERATION

S AR

[

=

PLANT NO B EFFLUENT

Ema:«% 4 DIoESTEN OAS

| AMAENODIO
DIGEBIENS
PRIMARY 8LUDO

SHICHENED 8LUDOE

cENIAIFUO

POLYMERN

'o roLYMER

[:l:o

P

LANDFILL SLUDQE DISPODAL '}’l—T'
o

ELY PREOCOES

Figure 9

CSDOC TREATMENT PLANT NO.2

PROCESS FLOW DIAGIRAM FOR CSDOC PLANT NO.t AND NO. 2.



TABLE 15. Authorization to Discharge Under the National Pollutant Discharge
Elimination System (NPDES)

CA0011604 - County Sanitation Districts of Orange County

Effective Date: August 22,1977

Expiration Date: June 1, 1982 - The Compliancer date for the treatment
levels discribed below was extended to
January 1, 1983 per order number 77-125.

Based on a design flow of 227 MGD.

Effluent Limitations for discharge serial Nos. 001, 002 & 0031,

30-Day 7-Day Daily
Parameter Units Avg. Avg. Max imum
Biochemical kg/day 26,000 39,000
Oxygen Demand
1bs/day 57,000 85,000
mg/1 30 45
SS kg/day 26,000 39,000
1bs/day 57,000 85,000
mg/1 30 45
jo's} Shall not exceed 9.0 or be less than 6.0.
Total Identifiable kg/day 1.7 3.4
Chlorinated Hydro-
Carbons lbs/day 3.8 7.6
mg/1 0.002 0.004

1 The use of discharge serial No. 002 or 003 is prohibited except under
emergency conditions.




TABLE 16

Permit No. CA0110604 -~ County Sanitation Districts of Orange County - Plant No. 1
and Plant No. 2 Draft NPDES Permit Requirements Waiver of Secondary Treatment
Requirements

NPDES No. CA0110604 - Based on a design flow of 242 MGD

Effluent Characteristics Discharge Limitations
30-Day 7-Day 6-Month
Units Average Average Medium
Carbeonaceous BOD kg/day 91,600 137,000
lbs/day 202,000 302,000
mg/1 100 150
Suspended Solids kg/day 87,000 131,000
1bs/day 192,000 289,000
mg/1 95 143
Total Identifiable kg/day 1.8
Chlorinated Hydrocarbons 1bs/day 4.0
mg/1 .002




as 285 MGD. This has since been changed to 314 MGD. The ultimate capacity
at Plant No. 2 1s to be limited to 175 MGD while the remaining capacity
is to be provided by Plant No. l or upstream reclamation plants. This
plan was developed to meet the secondary treatment levels described in

the current NPDES permit.

Plant No. 1 would utilize the existing 20 MGD trickling filter process
to reduce the loading to the activated sludge process. The activated
sludge process would be converted to pure oxygen activated sludge.
Solids handling at Plant No. l would consist of anaerobically digesting
the primary and trickling filter sludges. The waste activated sludge
would be thickened via dissolved air floatation and then digested. The
digested sludge would then be dewatered at Plant No. 2 via belt filter
presses. The dewatered sludge would be trucked to the Coyote Canyon

landfill for processing and disposal.

Full Secondary treatment at Plant No. 2 would consist of 175 MGD of pure
oxygen activated sludge preceded by primary sedimentation. Secondary
clarification would follow the activated sludge process. Primary and
waste activated sludge from Plant No. 2 would be thickened prior to
anaerobic digestion via dissolved air floatation. Anaerobically
digested sludge would be dewatered in solid bowl centrifuges and then

transferred to a landfill.

47~



The current effluent quality from Plant No. 1 and Plant No. 2 1S summarized
in Table 17. The effluent limit of 0.002 mg/l for TICH is currently

being met. Since no improvements to the treatment facilities have occurred
from 1973 to 1982, any observed improvements in the effluent quality are

largely atributable to decreased concentrations in the influent.

The influent has been controlled since 1976 when the District's present
sewerage use ordinance was established. Quantity and quality limitations
were placed on all wastewater dischargers to the sewer which would adversely
affect either the sewerage systems or the effluent quality. The limit

placed on the total identifiable chlorimated hydrocarbons is 0.02 mg/l.

It is expected that future additions of secondary treatment at plant 1

and plant 2 will also act to improve the effluent quality by improving

the removal efficiency of those facilities. The existing and estimated
removal efficiencies are summarized in Table 18. The treatment efficlencies
estimated here are also dependent upon the ability of the CSDOC to continue
to dispose of their sludge by means other than ocean disposal. Assuming
the influent concentration remains the same as the existing influent
concentration, the predicted average daily mass emissions can be calculated
for the 301(h) treatment level and the full secondary treatment level.
Table 19 is a summary of the present and predicted mass emissions. The
estimates in Table 19 are developed from the removal efficlencies given

in Table 18.

-4,8-



TABLE 17
Influent and Effluent Characteristics

County Sanitation Districts of Orange County - Plant No. 1 and Plant No. 2

Suspended Solidsl.3 Bopl.3 Total DDTL/2 Total PCBl/2 TICHL-2
Influent g/l mg/1 ug/1 ug/1 ug/1

Year Flow Rate Influent Cambined Influent Combined Influent Caombined Influent Combined Influent Cambined

MGDA #1 #2 Effluent #1 #2 Effluent #1 #2 Effluent #1 #2 Effluent #1 #2 Effluent
1970 133
1971 140 300 230 150 280 220 180 —_— - - - — —_—— —— —_——
1972 147 300 220 150 280 210 170 —_— - — —_—— —— -_— — ——— -
1973 155 280 220 160 190 210 180 _—— ——— —_— —_— —— — -—— — —_—
1974 171 300 240 150 190 220 170 —_— - —— ——— 3.89 —_— 14.72
1975 177 390 270 120 240 250 180 —_—— ——— 0.69 —_—— — 1.75 —— —— 12.02
1976 181 410 350 140 290 300 200 _— —— 0.16 —— e 2.69 _— —— 2.73
1977 185 490 420 130 340 350 200 —_—— == 0.03 -_— === 1.08 _— - 7.60
1978 193 600 460 140 390 320 160 — - — —_— —— 1.70 _— - 1.76
1979 202 410 400 150 250 260 150 0.01 0.02 0.04 2.0 1.51 2.0 2.11 1.53 1.95
1980 212 300 230 130 250 220 150 0.02 0.02 0.01 3.3 3.60 2.8 3.32 3.62 1.40
1981 221 270 230 - 220 220 150 —_— = _— 2.6 3.97 1.57 2.60 3.97 1.57
1982 222 220 230 116 260 230 150 0.04 — 0.01 4.10 2.65 1.8 4.20 3.15 1.93

1 Sumary of Influent and Effluent Quality Data, County Sanitation Districts of Orange County, Director of Operations.
Submitted to EPA on December 2, 1982.

2 Influent 1s sampled 1 to 2 times per year. Effluent is sampled 1 to 2 times per month. All samples are 24-hour
canposites. Values are averages of 12 months of data from the County Sanitation Districts of Orange County, Director
of Operations.

3 24-hour composite, 30 samples per month.

4 Da1ly readings. Years 1970 to 1976 are taken fram the CSDOC 1979 Facilities Plan. Years 1977 to 1982 are taken fram
footnote 1 above.




TABLE 18. Existing and Estimated Overall Removal Efficiencies
County Sanitation Districts of Orange County

301(h)

Parameter Existing Treatment! Partial Secondary Full Secondary
Treatment Treatment
3 % %
BOD 38 | 762 85>
ss 48 753 85°
DDT — 61.24 81.5+ 4.5°
PCB 45 61.24 1.5+ 4.5
TICH 46 61.24 81.5+ 4.5°
1. Estimated from 1982 data obtained from Table 16, using the mean of the influent

4' .

values for Plants #1 and 2.

Assumes influent BOD = 269 mg/l; percentage removal for BCD fromm an average
combined effluent for BOD and SS. Taken from the CSDOC 301(h) application, Part

F, Calculation of Effluent Quality.

Water Quality Control Plan for Ocean Waters of California. 1978. State Water
Resources Control Board, Sacramento, California.

The estimates for TICH AND PCB removal efficiency are based on weighted averages
of primary and secondary removal. Assumes 135 MGD at 32% removal and 92 MGD at

81.5% removal. DDT removal was assumed to be the same as TICH removal, since no
references were available on DDT.

. 40 CFR Part 133.

. U.S. Environmental Protection Agency. 1977. PCB Removal in Publicly-Owned

Treatment Works. Criteria and Standards Division, Office of Water Planning and
Strategy, EPA Report No. EPA-440/5-7-77.




TABLE 19 - CSDOC Mass Emission Rates Lbs/day (Kg/day)

301(h) Partial Full Secondary?
Current NPDES  Existing Treatment (60 MGD (Seconday Treatment) Treatment (242

Parameter Limits Seoondary Treatment) (135 MGD Secondary) MGD Secondary)
Flow-MGD 227 222 242 242
BOD-30 Day
Average 57,000(26,000) 2717,722(125,974) 122,223(55,440)1 81,437(36,940)